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- PRELDIINARY REVISION PACKET.

Publication Title:

RKAYX /BK5XX Hardware Maintenance Vol. I

SUBJECT TO CHANGE WITHOUT XOTICE.

Publication Number:

23322150

Manual Preliminary Revision:_Ze

Instructions: The attached pages contain replacement information.
Insert the attached pages into the appropriate place.
Do not discard current manual sheet (back-up page
information is not supplied with this packet). All
changes contained in this preliminary packet will be
in the released revision. '

BK4B7A/B and

REWORK | ECO/FCO PAGES
REV | NUMBER | NUMBER DESCRIPTION AFFECTED
01 RWK 3685 |ECO 60381 | Change magnet assembly (add
insulator 3-126,3-127
02 S/C 37  |ECO 60337 |Add ground wire to brake v,1-132 thru
FCO 60378 12132.4
ECO 60324 |Add logo for BKS5C4R/S 3-45
60253A | Change power cord routing for
03 ECO g /B BKSCLE/F/J/R only. |3-135,3-146,

3-151,3-162
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MANUAL TO EQUIPMENT LEVEL CORRELATION

This manual reflects the equipment configurations listed below.

EXPLANATION:

Locate the equipment type and series code number,
as shown on the equipment FCO log, in the list below. Immedi-
ately to the right of the series code number is an FCO number
If that number and all of the numbers underneath it match all

-of the numbers on the equipment FCO log, then this manual ac-
curately reflects the equipment.

This correlation sheet also applies to the following related

manuals:

Pub No. 83322240
Pub No. 83322250 Rev.(®_-f

Re.v.Cé)/‘r

COMMENTS

EQUIPMENT SERIES WITH
TYPE CODE FCOs
BR4XX/BRK5XX 10 None
11 None
12 None
_ - 13 None
’ 14 None
15 None
16 48477
48518A
17 None
18 None
19 55172 Optional
20 55044
21 None
22 55112
55157
55422
23 None
24 55492 S/C 24 only
25 None
26 None
27 None
28 None
——29 None
30 None
31 None
32 60044 S/C 24-32 BK4B7A/B only
33 None
34 None .
: 35 None
3b None
A :
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83322150

| INDEX] PART PART DESCRIPTION NOTE
| NO NO
3-9 775628** CASE ASSEMBLY, Acoustic
: Cabinet (Contd)
15 76429320 SEAL, Acoustical
16 75040474 PANEL, Acoustical Foam
17 94303500 RECEPTACLE, Clip In S/C 21 w/0
55155B & Abv
only
18 76429322 SEAL, Acoustical
T 19 15000601 EMBLEM, 97xxSMD Product
Identification
( 20 94365000 EMBLEM, CDC Exterior
- Identification
( 21 73029800 KEEPER, Latch S/C 21 W/55155B
& Abv only
22 10126105 WASHER, #10 Internal Tooth §/C 21 W/55155B
Lock & Abv only
23 10127141 SCREW, 10-32 x 5/16 S/C 21 W/55155B
. Pan Head Machine & Abv only
NOFE+R.
' The part numbers listed are
ay  jo1asWY WASHER #8 Sprins LoeK used on BKSAqrT
: onhj
9 83LHIL0D  EMBLEM, Produck (TcL) g/"c,;v 4-abv; BKSCYR /s
\—30 47429501 CHANNEL , LDSQ Cortier .3/7374'#5\/;8&5'64!{/5
on Y

3-45
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Figure 3-29.

Magnet Assembly

zol
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| INDEX| PART

PART DESCRIPTION NOTE ‘
| NO NO
3-29 47200700 MAGNET ASSEMBLY S/C 16 & Blw
3-29 47200701 MAGNET ASSEMBLY sS/C 17-25
3-29 47200702 MAGNET ASSEMBLY S/C 26 &ab¥-3L W/C
1 93530148 PIN, 1.38 x .125 Roll S/C 16 & Blw (»03%8]
2 47171100 BRACKET, Logic Chassis S/C 16 & Blw
Mounting
3 10127122 SCREW,. 8-32 x 3/4 Pan Head S/C 16 & Blw
. - Machine ‘
4 10125804 WASHER, $#8 Spring Lock S/C 16 & Blw
5 83254800 BRACKET, Logic Chassis S/C 16 & Blw
Slide
6 92006904 PLATE, Bilingual Magnetic
-t Field Warning
(ITEMS LISTED BELOW THIS
NOTE ARE NOT PART OF THE
MAGNET ASSEMBLY)
7 93749162 SCREW, 6-32 x 3/8 Washer
Pan Head
8 76425801 ROD, Extension
9 10125605 WASHER, $6 Flat
10 #4 TRANSDUCER ASSEMBLY (A3L2)
11 93948008 CONNECTOR, Pin Housing
(4 Pin)
(ASSOCIATED PARTS)
93942014 CONTACT, Pin
. - e e K - - -
12 10126234 SCREW, 10-24 x 1/2 Socket
Hex Head .
13 10125805 WASHER, $#10 Spring Lock
14 75257100 COVER, Magnet
L3-29 47200703 MAGNELT, NSSEMBLY  _ S/¢3b4Aby W/5053/

83322150 é
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INSULATOR, Fish Paper s/c369Abv W)/éo38/
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INCEX! NUMBER PART DESCRIPTION NOTES

3-30 DRIVE MOTOR AND BRAKE ASSEMAL)ES
# # DRIVE MOTOR ASIEMBLY (A3DMI)
1 [M398000 MOTOR, End Mountin Lo Hz , 120 V RC
t  77398/00 MOTOR, End Moum\ms Lo Hx, 10O V AC
1 |77398101 MOTOR, End Mounhn 50 W\, jo0 V AC
I |92003700 MOTOR,End Mount: {56 K2, 220/2H0 Vv Ac
A [1394%003 CO&N&C.TOR Pin \'\033\1\3

3 Pin) € P304)
ASSOQIATED PARTS)
39420602 CONTRLT, Pin

—————*—_—-

Wb CABRLE ASSEMBLY (See Fitju.re.
3-22 Sheet | For Part Numbir)
3 [93947004 CONNECTOR, SceXek \&ou.w\s
G Pind (3’304)
(RssOCIATED PARTS)

343004 CONTHCT, SocXet
S . S— » ——— emm—  w—
4 |9s¢43208 COONELTOR , QuicK Connect
S 195443232 CONNECTOR, QuicK C_on(\e,g,*'
o [93948009 C.ownu.‘\"ok Pin Yo us\ms

(10in) (5302)
Ro9socrated PARTS)
CONTACT, Pin

S S, '#—C—-—-

7 [b¥09200| PLATE, Motor Mountin

2 10725804 WASHER, #8 Sprin Lock

9 |01246220 SCREW, 2-32.x ¥a Heagon SceKet Head
o |73053200 BRACKET, BraXe Mount

1 (94165008 TuRING, Plags¥ie
12 |9320008 WABKER, ¥ | Stainless Steel Flatr
13 |[10126247 SCREW, 8-3xx 5/ Hu(a_’on Secket Head

# # HYSTERESIS BRAKE ASSEMBLY
1 3948004 CONNECTOR, Pin Houssnﬁ(APin)
ASSOLATED PARTS)
(93942043 CONTACT, Pin
— ————— eSS * —— — —
/S 194382300 BRARE, Hysteresis

83322150 29 e



"L%?x NS;'QTER PART DESCRIPTION NOTES
3-30 DRIVE MOTOR AND BRAKE ASSEMBULIES
CContd)
I |7Boyy4ico COLLAR, BraKe
17 [§a00S5a00 SCREW), 8-32x3/4 SocKet Head
18 3287009 COLLAR, Sha%t
19 |7625/302 PuLLEY, Moter LO Hz
19 poos/303 PuLLey, Motor 50 Ha
20 10126104 WASKHER, #8 Internal Tooth LoeK
al  h42314o4 CABLE ,Ground Used on all units except
BK4B78, BXKSAIK, BKSATM,
BK5A9U % BKSCIF only
a% CABLE, Ground Used on RK4BTB, BRSAIK,
(RssSOCIATED PARTS) BKSATM, BKSAAU ¥ BKSCIF
3syloi8 TERMINAL, R-'nS Tonsue— onl\j
—_—— ¥ — — -
a3 NuT, Htxason Supph'cd with Metor
lay helan3el SCREWD,;
as |iorablos WASHER,
AL (77579946 JUMPER ASSEMBLY
RSS0CIATED PARTS)
95604018]  TERMINAL, Ring Tongque
N S S ————
a1 Vjoqﬁao STANDOFF, Motor BraKe Grouad
(TTEMS LISTED BELOW ARE NoT
PART OF THE DRIVE MoTOR AND
BRAKE ASSEMBLIES)
o0 |75662%00| WASHER, Shoulder
1 |75662805] WASHER, Shoulder
o 78042400 WRSHER, Tnsulatoer
303 [94047052] WRASHER, Special
04 [0/25305| WASHER, # 10 Spring LocK
05 [/0/26235| SCREW), 10~24 Xx5/3 SocKet Head

o
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Figure 3-31. Power Amplifier Z
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| INDEXT PART PART DESCRIPTION NOTE
| NO NO
3-32 471718XX BASE ASSEMBLY (Al) Used on all
(Sheet 1 of 4) units except
BK4B7B, BKSAIlK,
BK5A7M, BK5A9U,
BK5C1F
1 93755236 SCREW, 10-32 x 5/16 Washer
Pan Head
2 24501605 BLOCK, Terminal (AlTBl)
3 10125607 WASHER, #10 Flat
4 ## TRANSFORMER, Ferro
: (AC Power) (Al1lTl)
5 51906004 CONNECTOR, (P100)
: (ASSOCIATED PARTS)
51906200 CONTACT, Socket
- e o R o e
6 95643212 TERMINAL, Quick Connect
7 10127320 SCREW, 4-40 x 1/4 Pan Head
Machine
8 4 SWITCH, Deck Interlock
(Als4)
9 93749162 SCREW, 6-32 x 3/8 Washer
Pan Head .
10 24501658 COVER, Terminal Block
11 10125605 WASHER, $#6 Flat
12 926020 CLAMP, Nylon Cable
13 $## SWITCH, Modified
(Run Triac) (AlKl)
14 10125106 NUT, 8-32 Machine Screw
15 POWER SUPPLY ASSEMBLY
' (See Figure 3-31)
16 94362600 MOUNT, Shock )
17 92633023 BUMPER, Grommet Type
18 10125907 SCREW, 6-32 x 3/16 Flat
Head Machine
19 47172600 BASE S/C 16 & Blw
19 47331900 BASE 50 Hz s/C 17-30,
60 Hz S/C 17-33
19 73057300 BASE 50 Hz S/C 3=t 3{p
S, 60 Hz S/C
r'D 34 #~AbR -3
20 10127121 SCREW, 8-32 x 5/16 Pan
Head Machine
21 10126402 WASHER, #8 External Tooth
Lock
22 47171700 GUIDE, Deck
23 10126233 SCREW, 10-24 x 3/8 Socket
Hex Head
24 10125805 WASHER, #10 Spring Lock .
—19 305930\ BRST Sle 374 AV
83322150 @mzcﬁ 3-135



S/C 31 & ABV 50Hz
S/C 34 & ABV 60Hz

14-3000(4 )9

40°
Figure 3-32. Base Assembly (Sheet 4)
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INDEX}] PART PART DESCRIPTION NOTE
NO NO
3-33 832619XX BASE ASSEMBLY (Al) Used on BK4B7B,
(Sheet 1 of 4) BK5A1K, BK5A7M,
BK5A9U & BK5SC1F
only
1l 10127141 SCREW, 10-32 x 5/16 Pan
Head Machine
. 2 24501605 BLOCK, Terminal (Al1TB1l)
3 10125607 WASHER, #10 Flat
4 #4% TRANSFORMER, Ferro
(AC Power ) (Al1Tl)
5 94091007 CONNECTOR, (P100)
(ASSOCIATED PARTS)
93943003 CONTACT, Socket
- e > R m e -
6 95643212 TERMINAL, Quick Connect
7 10127320 SCREW, 4-40 x 1/4 Pan Head
Machine
8 ## SWITCH, Deck Interlock
(Als4)
9 10127113 SCREW, 6-32 x 3/8 Washe
Pan Head
10 24501658 COVER, Terminal Block
11 10125605 | WASHER, #6 Flat
12 926020 CLAMP, Nylon Cable
13 $$ SWITCH, Modified (Run
Triac) (AlK1l)
14 10125106 NUT, 8-32 Machine Screw
15 POWER SUPPLY ASSEMBLY
16 94362600 MOUNT, Shock
17 92633023 BUMPER, Grommet Type
18 10125711 SCREW, 6-32 x 3/16 Flat
Head Machine
19 47331900 BASE S/C 30 & Blw
9 73057300 BASE S/C 31 s=dbiPu3fp
0 10127121 SCREW, 8-32 x 5/16 Pan
Head Machine
21 10126402 WASHER, #8 External Tooth
Lock
22 47171700 GUIDE, Deck
23 10126243 SCREW, 10-32 x 3/8 Socket
Hex Head
24 10125805 WASHER, #10 Spring Lock
25 75244900 BRACKET, Shock Lock
26 76423801 GASKET, Base Side
27 94369536 CABLE, Ground
28 92826236 SCREW, 10-32 x 5/16 Self-
Locking Pan Head
29 76427600 ARM, Case Support
—19 73051301 BASE s/c. 374 Abv

3-151



S/C 31 & ABV

50 Hz ONLY
14-3002(4) 8"
207
Figure 3-33. Base Assembly (Sheet 4)
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